
97102390B

ASSEMBLY & 
INSTALLATION 
INSTRUCTIONS

 

CASTER KIT

���������	�������


�������
�	��	
	���	����

���������	
���	�
����
���	�����	���
�	�������	���	���
�	������	�
�	


������
��	�
�����
��	��	�������	����
���������	����	

�
�����
����	 �������	��!	��������	"�#���������	$�%&�'�����	�(���)�����	���	*����+����	�
�	

�
�����
��	��	�������	����
���������	����

���������	
����
������������



Impact Socket 9/16"
Wrench 9/16"
Torque Wrench

1. THINK SAFETY, ALWAYS WEAR SAFETY GLASSES WHEN PERFORMING THE 
OPERATIONS PRESCRIBED IN THESE INSTRUCTIONS

2. READ ALL INSTRUCTIONS CAREFULLY BEFORE ATTEMPTING INSTALLATION

3. BEFORE BEGINNING WORK MAKE SURE TO SET PARKING BRAKE AND CHOCK 
WHEELS

ASSEMBLY TOOLS NEEDED
1

FRONT VIEW WITH BUMPER REMOVED

INSTALLATION NOTES

1. Unless otherwise specified, mount all Caster Kit 
Components to blade before tightening any 
hardware. 

2. It is recommended that LOCTITE®, or similar thread 
locking product, be used on ALL mounting hardware 
(i.e. Nuts, Cap Screws, Bolts, etc.).

3. Vehicle should be parked on a level surface with a 
normal vehicle load on the FRONT suspension.

4. Items in parentheses () refer to quantity required for 
this step. Items in parentheses with a pound sign (#) 
indicate the part number as found in the parts list on 
the last page of this document.
Example: (10) Washer, Lock, 1/2" (#8). 

INSTALLATION INSTRUCTIONS

1. Align the holes of the Rear Caster Weldment (#2) with 
the slots of a Caster Wheel (#1). Secure in place with 
(4) 3/8"-16 x 1-1/4" Cap Screws (#8), (4) 3/8" 
Washers (#9), and (4) 3/8"-16 Locknuts (#10). Repeat 
this step until all 3 Caster Wheel Assemblies are 
complete (See Figure 1).

Figure  1

NOTE: For the following steps, plow is already mounted
to the truck (initially).

2. Raise the plow (See Figure 2).

Figure  2

3. Set the plow onto jack stands under each end of the 
wearstrip (See Figure 2).

4. Remove shoes, if applicable (See Figure 2).
5. Install mounting pin of Front Caster Shoe Weldment 

(#3) into shoe brackets: Place Washers (#7) on top of 
shoe bracket to make up the space. Secure with 
Lynch Pin (#6) (See Figure 3).

Figure  3

Caster (#1)

(4) 3/8"-16 x 1-1/4" 
 Cap Screws (#8)

(4) 3/8" 
Locknuts (#10)

Rear Caster 
Weldment (#2)

(4) 3/8" 
Washers (#9)

Remove Shoes

Wearstrip

Jack Stands

Raise
Plow 

Washers (#7)

Lynch
Pin (#6)

Front Caster Shoe 
Weldment (#3)



6. Remove the jack stands and set the plow down onto 
the just installed caster wheels (See Figure 4).

Figure  4

7. Rotate the plow jack stands down to remove the plow 
from the truck (See Figure 4).

8. Rotate cam handles out from the light bar 
(See Figure 4).

9. Raise the plow to its fully raised position to lift the rear 
A-frame lugs out of the mount of the truck 
(See Figure 5).

Figure  5

10. Turn off the plow control and unplug the plow power.
11. Back the truck away just enough to re-connect the 

harnesses again in a later step.

Lower
Plow

Cam
Handles

Jack
Stands

Rear
A-Frame

Lugs

Rotation
of

Light Bar
NOTE: Step 12 is only to be followed when installing the
Rear Caster to the plow for the first time.

12. Install Rear Caster Weldment (#2) to the back of the 
A-frame. Adjust the width of the rear caster channel 
so that the Angle Bracket (#4) fits tight around the rear 
of the A-frame. Secure with (2) 3/8"-16 x 1-1/4" Cap 
Screws (#8), (4-8) 3/8" Washers (#9), and (2) 3/8" 
Locknuts (#10). Tighten hardware (See Figure 6). 

Figure  6

Angle
Bracket (#4)

(2) 3/8"-16 x 1-1/4"
Cap Screws (#8)

and (2) 3/8" Washers (#9)

(2) 3/8" Locknuts (#10)
(2) 3/8" Washers (#9) and

Rear of
A-Frame

Rear Caster 
Weldment (#2)

NOTE: If your A-Frame looks like this (above), 
insert (4) 3/8" Washers (#9) between the 

Angle Bracket (#4) and Rear Caster Weldment (#2).
2



13. Install the Rear Caster Assembly onto the rear of A-
frame and rotate into position to straddle the 
underside of the rear of A-frame (See Figure 7).

Figure  7

14. Install the Top Retainer Plate (#5) and secure with 
Lynch Pin (#6) (See Figure 8).

Figure  8

15. Re-connect the plow harnesses that were 
disconnected in step 10.

16. Power up the plow and put in down pressure to raise 
up the light bar to the vertical position. This will 
transition the plow from being held up by the jack 
stands to being held up by the rear caster 
(See Figure 9).

Figure  9

17. Rotate the plow jack stands up (See Figure 9).
18. Turn off and unplug the plow. Back the truck away.

Figure  10

Rear of
A-Frame

Top Retainer
Plate (#5)

Lynch
Pin (#6)

WARNING

Important note on V-plows: The wings on the V-
plow must be straight out. If the blades are
rotated back to a V-position (See Figure 10), the
whole system could tip forward onto its face.

FAILURE TO FOLLOW CAN RESULT IN DEATH 
OR SERIOUS INJURY.

Rear Caster

Down
Pressure

Rotation
Motion of
Light Bar

Jack
Stand

Incorrect

Correct
3



MOVING INSTRUCTIONS

1. The plow can now be rolled about the shop or work 
area.

2. It is important that the surface be free from pebbles, 
cords, and major divots or cracks so that the plow can 
be pushed around relatively easily.

3. Brakes are included in each caster to lock the 
movement of the plow (See Figure 11).

Figure  11

• Rotate the side brake on the caster counterclockwise
(CCW) to activate the brake.

• To release the brake, press the side brake in the
opposite direction, clockwise (CW).

REMOVAL INSTRUCTIONS

1. Pull the truck up to the plow. Plug in plow harnesses.
2. Pull ring on jack stand to disengage pin. Rotate the 

plow jack stands down (See Figure 12).

Figure  12

Side
Brake

Jack
Stands

Ring on
Pin

Rotation
Motion of
Light Bar
3. Activate the raise function to rotate the light bar down 
and simultaneously drop the jack stands down and 
pick up the rear of the plow assembly (See Figure 13).

Figure  13

4. Unplug plow.
5. Remove the rear caster assembly, by removing the 

lynch pin and top retainer plate (See Figure 14). 

Figure  14

Jack
Stands

Rotation
Motion of
Light Bar

Rear of
Plow

Top Retainer
Plate

Lynch
Pin

Rear Caster

Rear of
A-Frame
4



6. Rotate Rear Caster Assembly and remove from rear of 
A-frame (See Figure 15).

Figure  15

7. Pull the truck closer to the plow, plug in plow again, 
and then mount the plow to the truck.

8. Rotate the plow assembly up by using down pressure. 
Latch the main retention pins in place by closing the 
cam handles (See Figure 16).

Figure  16

9. Rotate the plow jack stands up (See Figure 16).

10. Raise the plow (See Figure 17).

Figure  17

11. Set the plow onto jack stands under each end of the 
wearstrip (See Figure 17).

12. Remove the two front casters from the shoe brackets 
by removing the lynch pin, washers, and shoe caster 
assembly (See Figure 18).

Figure  18

13. Replace with shoe assemblies, if applicable.
14. Remove jack stands.

Rear of
A-Frame

Cam
Handles

Down
Pressure

Jack
Stands

Rotation
of

Light Bar

Wearstrip

Raise
Plow 

Jack Stands

Front
Caster

Washers

Lynch
Pin
5



6

Note: It is recommended that LOCTITE®, or similar
thread locking product, be used on ALL mounting
hardware (i.e. Nuts, Cap Screws, Bolts, etc.).

1

3

7

6

8

2

4

9

5

10

9
1

6

8

9
10

9

10

8

9

PARTS LIST

1 Caster Wheel ..................................................................... 3
2 Caster Weldment, Rear ..................................................... 1
3 Caster Shoe Weldment, Front ........................................... 2
4 Angle Bracket (Rear) ......................................................... 1
5 Retainer Plate, Top (Rear) ................................................. 1
6 98009169 Lynch Pin ........................................................................... 3
7 98009005 PW, 1" (used in 99101486 Only) ..................................... 10

98009030 PW, 3/4" (used in 99101487 Only) .................................. 10
8 98009034 HHCS, 3/8"-16 x 1-1/4".................................................... 14
9 98009032 PW, 3/8"........................................................................... 16

98009032 PW, 3/8" (Used for specific A-Frames - see Figure 6) ....... 4
10 98009009 LN, 3/8"-16....................................................................... 14
11 96118412 Kit, HDWE (99101486) 

(Includes Items 4-10) (Not Shown) .................................... 1
96118567 Kit, HDWE (99101487) 

(Includes Items 4-10) (Not Shown) .................................... 1

ITEM PART NO. DESCRIPTION QTY.



           Hartford, WI 53027 USA
    Website: www.snoway.com
©2025 Sno-Way® International

SNO-WAY® INTERNATIONAL, INC.


	CASTER KIT ASSEMBLY & INSTALLATION INSTRUCTIONS
	ASSEMBLY TOOLS NEEDED
	INSTALLATION NOTES
	INSTALLATION INSTRUCTIONS
	MOVING INSTRUCTIONS
	REMOVAL INSTRUCTIONS
	PARTS LIST




